
Pos.  Description Code 
 

Q.ty   

01 Electric motor 2305004 1   
02 Fan group 3610003 1   
03 Coupling rubber 1901008 1  X 
04 Motor flange 4302012 1   
05 Eyebolt 0403003 1   
06 Screw cylindric head M6x16 0101022 6   
07 Screw M6x6 0105012 1   
08 Grower washer Ø6 0303003 1   
09 Special washer 4001024 1   
10 Coupling  3801015 1   
11 Cover 3502013 1   
12 Gasket 4901036 1  X 
13 Shaft seal GP 30-42-7 Viton 0902002 2  X 
14 Spring  1601020 2   
15  Bearing JR 25-30-20 4810002 1   
16 Bearing NU 205 2401008 2   
17 Screw Cylindric head M8x25 0101036 8   
18 Rear cover 3201037 1   
19 Screw cylindric head M8x30 0101038 3   
20 Screw 1/8”G 1103004 2   
21 Screw cylindric head M6x25 0101024 7   
22 Inlet port 4508002 1   
23 Filter element 4503009 1  X 
24 Seeger I 50 0501003 2   
25 Gasket 4901020 2  X 
26 Nut M6 0201004 2   
27 Check valve body 4504010 1   
28  Check valve rubber Viton 4505018/V 2  X 
29  Al. washer Ø10xØ14x1,5 0304008 2   
30 Valve rest 4505012 5   
31 Pump body 3001079 1   
32 Key “A” type 8x7x20 0701006 1   
33 Vane 3302027 3  X 
34 Rotor 3103006 1   
35 Cylindric pin Ø6x20 0601004 4   
36 Gas ballast filter 1803006 1  X 
37 Pipe 5004003 1   
38  Hose fitting Ø7x1/8”G 2103001 1   
39 Check valve 9007011 1   
40 Elbow fitting 1/8”G 2101011 1   
41 Front cover 3202038 1   
42 O-ring 3550 Viton 1001060 2  X 
43 Nut M8 0201006 4   
44 Grower washer Ø8 0303002 4   
45 Tie-rod 0402002 4   
46 Oil separator 1801033 1 X X 
47 Exhasut filter pin 4803029 1   
48 Spring 4701030 1  X 
49 Gasket 4901044 1 X X 
50 Cover 5202062 1   

Pneumofore

 

minor maior
KitKit

VACUUM PUMPS

 

 

 

Model

UVL100

 27

 

 

 filename: access_ricam_compon_appl_ UVL UVD_eng                                                                                    fr_ Jan. 05

 

 

 
 



Pos  Description  Code
 

 Q.ty
 

  

51  Electric level switch (*) 9013002 1   
52  Plastic washer 1/8” (*) 0306002 2   
53  Fiber washer 1/2” 0307002 2   
54  Knob 1/2”G 1107004 2   
55  Cover 5202061 1   
56  Oil tank 5202048 1   
57  Nut M8 (*) 0201006 3   
58  Shock mount (*) 1503001 3   
59  Washer Ø8 (*) 0301005 3   
60  Special screw 4101017 1   
61  Oil filter with bypass valve 1809001 1 X X 
62  Gasket 4901045 1  X 
63  Cover 5202051 1   
64  Al. washer Ø14x20 0304002 4  X 
65  Oil fitting 2106003 2   
66  Oil pipe 5003026 1   
67  Screw Hexagonal head M12x35 0102040 4   
68  Washer Ø12 0301007 4   
69  Oil recovery valve 9007017 1   
70  Oil sight glass 1”G 1105004 1   
71  Rubber disk Viton 4505011/V 3  X 
72  Exhaust valve body 4601024 3   
73  Gasket 4901046 1  X 
74  Air cooling cover 8008010 1   
75  Fan guard 1603009 1   
76  Screw Cylindric head KA 35x8 0104015 4   
77  Air cooling cover group 3703019 1   
78  Shock mount  1203005 1   
79  Washer Ø6x24 0302004 1   
80  Air cooling cover rest 4801011 1   
81  Screw Cylindric head M6x16 0104012 1   
82  Screw Cylindric head M6x20 0101023 14   
83  Knob 1/4”G 1107002 1   
84  Plastic washer 1/4” 0306003 1   
85  Gasket 4901044 1  X 
86  Oil exchanger rest 4801021 1   
87  Screw Cylindric head M5x20 0101015 2   
(*)  On demand     

Pneumofore

 

minor maior
KitKit 

 

VACUUM PUMPS

 

 

 

Model

UVL100

 28

 

 

 filename: access_ricam_compon_appl_ UVL UVD_eng                                                                                    fr_ Jan. 05

 

 

 
 



Pneumofore

 

 

VACUUM PUMPS

 

 

 

Model

UVL100

 29

 

 

 filename: access_ricam_compon_appl_ UVL UVD_eng                                                                                   fr_ Jan. 05

 

 

 
 




